VIK-SVV 2 Parapet

H2 W1 Parapet

Installation manual

VIK

Vik:
6893 Vik i Sogn

TIf: +47 70 04 70 00
Faks: +47 70 04 70 04
firmapost@vikorsta.no

Jrsta:
Skorgeura
6150 @rsta

TIf: +47 70 04 70 00
Faks: +47 70 04 70 04
firmapost@vikorsta.no




Installation manual a SAFE
VIK-SVV 2
Innhold
I [0 T oo ] o - o} (U PP PP P PPPPPPPPPPPPRN 3
N 1= T of g | o o] o RSP UUEUEUS 3
K T Y o] o 1T s o1 0 ¥ [ oo PSR 3
/N T o] ofo a1 o Yo o 1T o] 4SRRIt 3
5. General dimensions, placement, heights and anchor bolts...........cccoveeeiiiiici e, 3
6. Installing the VIK-SVV 2 Parapel.....c..ccciciiiiiiiiieecciiie ettt ettt e s stee e st e e s vee e e snaae e e sneeeesnres 4
T o T = g Y= ah o o T o Yo 1) RS 4
6.2 Installing the handrail............oeeiiiii e e e e e e e e e e e e e e s nnbraeeeaeeeennnnnes 4
6.3 Connecting the haNdrails ........ccuiii i e e e s sab e e e e s bbe e e esasaeeean 4
6.4 Installing the front elements (w-shaped backside beam and A-profile beam)...................... 4
6.5 [ oYV Ao a1 ¥=1 I o T-1 o 1= PSRN 4
6.6 BOIES/TASTENELS ..ottt ettt ettt ettt ettt e et e et e e et e e st e e eteeebeseeatessabesenteeenseeesntesebeeenns 5
N |, =Y 01 (=T o =T [ ST OO P PP PPPPOUPPPPPPRRt 5
8 @ 1T oY o= USSR 5
L T |V F- [ (1 1= PSPPI 5
O, D AWIN G c i —————————————————————————————————————————.aataaaaaees 6

Copyright”, Vik @rsta A/S
All right reserved. No part of this book may be reproduced or transmitted in any form or by any means, digital
or permission in writing by Vik @rsta A/S.

All statements and technical information are based on results obtained under typical conditions. It is the
responsibility of the recipient to clarify with us that the information is appropriate for the specific use intended
by the recipient. Please check with our Customer Service for further information.

company



Installation manual a SAFE company
VIK-SVV 2

1. Important 3
Proper installation and repair is essential to ensure the systems maximum performance.

2. Description

The VIK-SVV 2 is a steel bridge restraint system that is designed to enhance safety on the bridges.
The system has successfully been tested according to classes H2 described in EN 1317-2.
The system is based on tube formed profiles with post distance of 2 meters.

3. Level of performance
According to EN-1317

Post Containment | Working Dynamic Impact
distance | level width [W] | deflection severity

level
2m H2 0,6m/W1 0,4m B

4. List of components

For list of components, see drw. no. SVV2-010

5. General dimensions, placement, heights and anchor bolts

For instruction about anchor bolts, dimensions and placement, please see Statens Vegvesen
handbook 268.
Recommended anchor bolts: M24 8.8 / M24 A4 80



Installation manual a SAFE
VIK-SVV 2

6. Installing the VIK-SVV 2 parapet

6.1 Installing the post

The posts should be installed with a nut and washer on both sides of the base plate on each anchor
bolt, see drw. no. SVV2-010. The height and alignment of the installed parapet can then be adjusted
by altering the heights of these nuts.

6.2 Installing the handrail

The handrails have predrilled holes for connection to the top plate on the posts. The M20x40 bolts are used to
connect the handrail to the post. See drw. no. SVV2-020, detail 1.

6.3 Connecting the handrails

The handrails are connected to each other by using the handrail connecting bar, placed on the underside of
the handrail. The connection bar is locked in place by the M20x60 bolts, see drw. no. SVV-020, detail 2.

6.4 Installing the front elements (w-shaped backside beam and A-profile beam)

The front elements including the three following elements:

1. Energy absorption box: This box is connected to the posts with M16x40 bolts, see drw. no.
SVV2-010, section B:B
2. W-shaped backside beam: The beam is connected to the energy absorption box with M16x40
bolts, see drw. no. SVV2-010, section B:B. The beams are connected to each other with
M16x25 bolts, see drw. no. SVV2-010, section B:B
3. A-profile beam: The beams are connected to the W-shaped backside beam with M16x40
bolts, see drw. no. SVV2-010, sections B:B. Distance between bolts, 1 meters.
Note: When connecting the profiles:
¢ A-profile: the wide end of the profile is placed outside the narrow end of the following barrier->
¢ W-shaped backside beam: the narrow end of the profile is placed outside the wide end of the
following beam—>

—in the direction of traffic. See drawing below.

6.5 Horizontal panel

This panel is placed between the posts. The panel is fixed to the post with an angle of steel and M16
bolts, see drw. no. SVV2-020, detail 3.

company



Installation manual a SAFE
VIK-SVV 2

6.6 Bolts/fasteners

Please check that all bolts/fasteners are placed correct and all bolts-washer-nuts-connections are
normally/proper fastened/tighten.

7. Maintenance

There are no general inspections intervals for this parapet itself. Inspections intervals have to be
determent based on local factors such as volume of traffic, risk of damage, climate etc.

The parapet should be inspected regularly and if displaced or damage, it should be adjusted and
repaired.

All damage profiles should be replaced with new when repaired.

7.1 Cleaning

Cleaning can be done with water and any type of Ph neutral detergent.

8. Marking

If everything is done and installed according to this installation manual, the guardrail can be marked
with the CE-mark. This mark shall be placed at the end (the starting end) of the installed guardrail.

company



company

a SAFE

Installation manual

VIK-SVV 2

9. Drawing

HI 153

@
L

AT QU JOF HABAEY

1BU0d PaU AL OLLISYY |

o # £ z
2§ru§uu.ﬂ.wu§ ue.,?naﬂhnc_r. - Wy _c_m> ey - aday m_._Em__._ ._m Uy e | so0d :
= s U Lan Sop L T woouas & Suulie s
B1LE ¥Z0 1910 AAS 200E A¥eH|  00EZ9 0z
BuuBojwsishs BlE ammm Id AAS B0 ayyed|  LoEZS [{i]
15 vZ0 G0 agsuan ZAAS IsAEapul| 7869 1z
TAAS FdAL AHADDENNYE DINA LSS 5 270 101y a0sUSA ZAAS TEAEpUT|  £RET9 %]
a wbipoq BumBaeg 15 720 iy abay Zans 1sneapul]  (geIl []
SHT Huh.mﬂ_.:"..e_msm.ma.mf 15 220 iy abay Zans 1sneapul| gl [
T Ty T ST T T Bl auNEAEqy 00 1X00L dNH Buyomin|  120Z9 e
TE ¥ DEFPXOZ M OvIX0¥) addnibayod]  wlogo [
08 77 0CPXri OviX0v) 2ddniBayog| 9029 ) ML et b ALY1443A0
6LZ ¥Z0 Iny dioyw sebeipueyigy adiois|  90e79 4 RNIE ISR e
[ 528 Iy dioyw sebeipuey g adioys|  0gzg [F] Foads Bo jusd 3s.og JBRUHE BAUBLE pap,
= 0'as 0265=19X09X07| N4MISIPUBHl  0ZZZ9 € uolsododad usbu | o3 JA3sinandody Ja3ss Jadiy
GUE DEEE=] GXOBX0FL NIMISIPUEH| zzzce 5 L i #0 1 ipdde Jyps pau dspg
58l 086L=1'9X0X0FL N4MISIPUBH]  6LZZ9 [ HOIL AT
s'gl 0862=1 '9X09X0¥ | N4M 2puIisipueH| £2zZZ9 [TR] TIOHIATITIA
D 086F=1 SX09X0¥ | NdM pudisipueH| 12229 (%3]
LEL ZANS IEIPUBY Jay yEERlals|  Szaee ¥
0 W0 DA PXOZ A Py NG| 61728 5 o8 LUNS
o > ¥y LN
3 1'E9 W'y =7suuyEied]  Zrseo [E]
2L W'z =7auuysed| E£¥szo ]
£'6¥ w o'y =1 0LE UUINS| 00009 & *| a
792 w 0’7 =1 0LE BuuNs| 50009 [73] @ IYTUTE 30
€0 0 TA 00N PiE NS 0ZvE9 2
1’0 10y 0pxg LW auysalsad| 90809 5 €
0 SXO¥XSLL SLI S| 18609 [
1o 104 SZXgL W AnE ¥S|  0¥909 [ E
¥'g OF6L =1 EXOPX0ONIN ANS IBUBd|  05€29 zl
L0 TAAS/LANG 10 HBNeld|  SEEZ9 £l @\ ; E—ak,
o e s vl @. b E .@
0 10y A 059 LN AnYsaEad] L0809 5l E F
£15 vZ@ 1da ey Ipluey ZAAS 1snespud|  veEI ED = -
£'15 270 1 aifiey Upjuey ZAAS Isteapud|  SRETS [ (6) (&}
€15 70 10y agsuan JpUEY ZAAS 1sneapud|  98e9 [ED
8 c'lg bzo iy ansuanipuEy ZAAS Isaespud|  ocEo [E] &, \@
£'EZ IPIUBNE AAS HAlRlAeig BUBd|  Z5EZS Ll @i@ 9{%
1'2¥ IpjuEy Jo) iy AAS |euedessaids|  09eT9 2l () (&
EE IPIUEY 10 1AB| AAS |2UBdessaids|  £oEzg 6l @

Ff1EM03U0H Us3n puod pal A3 IuUd3g Y _

TED

OB SIS AU ARSI 1Eu0d SA00 S0 APLDUABG 12und 3A0] AW AJRILLAEEE _ b-._
W00 2,2 pungsatadiogs iy gl
@,_© -
QZ0-ThAS U Sl -ubey *p [joen
"uBd] Yy Mogeq : -
[TTTTTTTT ] TTT
i l

m;_ﬁ __

L% ™ ooo—zas u ubeg *; [loeg

“uE=) g [imyag

025—ThAS __.E _.-ﬁ

.t

CEO-ThE

ubel ‘Z Nown

<

o



company

a SAFE

Installation manual
VIK-SVV 2

VIK

9 G ¥ € z
zﬁupuﬂ.uu_pﬂﬁuuﬁﬁr yasnr.doﬂ.une.“uﬂh 2 5 TR O, e <. _ = _ = _ :
004 LTS L LA g s T Leoouas n & Suutswsc) A 1RSS5y BuugEiss SRR QL0-FAnS U cuBey 4 (oeg DLo—ZAMS U cubs g [imjeq
JIEWE|EiET]
Mx..m_._mm ¢S
SdAl HHFADHTENHE LIS TN
a .@lw. w=lpog) BumBzizg
£y SHI EL0Z 1BW gl
JCIEHE Y 12uBz) rsuoy aeg|
wuy HaA 1dey adijjeuaie iU py juy | sod
5 $Z@ 1INy "diojjw Jabeipjuey g adiois|  s0gze [
0’95 0265=1'SX0907} N IsIpuEH|  0ZZzs €
L'El ZANS IBIpURY Jo yseRlals|  5ZEEe ¥
z0 1dY A OVX0Z N PiP 2nS| 61929 5
= £0 14y ZA 09%X0ZH W enys|  0ZvEs 2
1’0 10y op¥9 L W 2nuysaisad]  s0809 B
zZ0 SXOFXSLL LW BANS| 12609 0l
1'0 104 5ZXg1 W BnIYs 45| 07808 L
¥9 0761 =1 'EX0PX09NIN ANS 1BUBd] 05828 zl
L0 TAASILAAS Jo Bedeig]  SEEZe £l
z0 1Ay ZA 0P LI Pip BNNS| 00429 vl
3 z0 1dy ‘N 05%g L w anuysalsad] 20809 5
EET JPIUEY AAS Helelieuq [Bued] 25829 Ll
1'gy UpjuEy Jo) 1By AN |BuBdassaids| 09629 2l
§'5E UpjuEY Jo) 1| ANS |BuBdessads|  £9EZ9 6l
BLE ¥20 100 (NS 20103 AN¥ed|  00E2Z9 0z
BlE 820 190 ANS B0 AYYRH|  LOEZ9 (0z)
g
0L0—gaas Hu ubsy g liegag OLD—gans Y ubBsy g fipjag OLD—Zaas U ubay | iegeg
_ = = |
| @/ﬁ/ v
a1 TaE )
z T




